e 1neee s

DEVELOPMENT DOCUMENT
: for
INTERIM FINAL
EFFLUENT LIMITATIONS, GUIDELINES
AND PROPOSED NEW SOURCE PERFORMANCE STANDARDS

for the

EXPLOSIVES MANUFACTURING
POINT SOURCE CATEGORY

Russell E. Train
Administrator

Andrew W. Breidenbach, Ph.D.
Assistant Administrator
for Water and Hazardous Materials

Eckardt C. Beck
Deputy Assistant Administrator for
Water Planning and Standards

D S7;4
.0“\12 4"“@

Ay
4 pnmﬁé

WOy,

0

6
N
W agenct

Ernst P. Hall

Acting Director, Effluent Guidelines Division

Joseph S. Vitalis
Project Officer
' and
George M. Jett
Assistant Project Officer

March 1976

Effluent Guidelines Division
Office of Water and Hazardous Materials
U.S. Environmental Protection Agency
[...]
dissolved air flotation, flocculation, granular filtration,
and centrifugation. Centrifuging has produced excellent
results in pilot studies at a military installation and will
ke implemented shortly.

Nitrates

The U.S. Army has investigated several methods for abatement
of nitrates. Among these methods are biodenitrification,
algae harvesting, ion exchange, reverse osmosis,
distillation, and land application. After initial

96




feasibillty studies, .the Army selected biodenitrification,
ion exchange, and reverse osmosis as having +the most
potential. Current engineering emphasis is placed on
biological denitrification, for which at least two plants
have rlans for design. Pilot plant treatability studies of
biodenitrification on nitrocellulose waste have indicated 80
to 90 percent reduction of nitrates on a consistent. basis.
Influent nitrate values ranged from 600 to 800 mg/1l and the
detention time was about one day. ‘

Additional engineering studies have been performed utilizing
reverse osmosis and ion exchange. Excellent removal rates
of 90 percent have been oktained at a pilot plant using
reverse osmosis. Reverse osmosis can be used to treat
sulfates as well. At neutral pH, removal rates of 90 to 99
rexcent for nitrates and sulfates, respectively, were
observed during this same pilot investigation. For nitrates
it aprears that +the economical 1limit of nitrates in the
effluent is approximately 20 mg/l as NO3-N. Hence, reverse
osmosis could be a means of nitrate recovery, while an
additional step such as tiodenitrification may be necessary
to reduce the smaller concentration of nitrates to more
acceptable levels.

Problems associated with reverse osmosis are sensitivity of
~membranes +o acid, and concentrate disposal. Ion exchange
-studies have shown concentrations as high as 1,200 mg/1 to
be reduced 99 percent, resulting in an effluent
concentration of 10 mg/l. Chemicals used for regeneration
of the resin are nitric acid and ammonium hydroxide.
Ammonium nitrate, a raw material in certain exglosives
(ANFO, NCN, etc.) can be recovered in the regeneration step.

‘Sulfates

Present in the water because of the use of sulfuric acid or,
in the case of TNT production, the sellite wash (red water),
sulfates have only recently received any attention as a

pollutant. Hence, abatement studies are only in the initial
- assessment = stages. Existing abatement involves
incineration. However, incineration leads to air pollution
(SOx), and the sodium sulfate ash disposed of in 1landfill
causes .leaching problems. Several chemical processes are

being considered for reusing the ash. The most promising
involves a fluidized-bed reduction system which utilizes a
reducing gas to liberate hydrogen sulfide from the ash. The
hydrogen sulfide can then be used to manufacture sellite
and, hence, complete recycling is accomglished. Additional
methods under consideration for controlling high sulfate
discharge are reverse osmosis, ion exchange, evaporation

97




TARLE VII-2 Sample Analysis of NG Process Wastewater
Pollutants from Acid Separator and
Nitrator Tub

Sample Analysis (Faci]ities'in Operation at Full Capacity)

Min. Avg. Max.
pH 8.4 8.6 9.2
BOD¥ (mg/1) 1.5 4.5 6.5
cop* (mg/1) 1,000 1,228 1,400
TOC* (mg/1) 100 230 300
Nitrates (mg/1) 7,500 13,280 20,000
Sulfates (mg/1) 534 1,416 3,550
Total Alkalinity 9,000 12,700 16,400

(mg/1, CaC03) :

Spec. Cond. (4mhos/cm) 8,000 13,000 19,000
Susp. Solids (mg/1) 3.0 23.0 63.3
Dissolved Solids (mg/1) 68,000 81,626 , 98,950
Total Solids (mg/1) 68,000 81,650 - 99,000
Color (units) . 600 650 700
Ni troglycerin (mg/1) 800 1,300 1,800
Dinitroglycerin (mg/1) 520 850 4 1,180
Lead (mg/1) 0.2 1.0 2.8

%*B0OD - Biological Oxygen Demand
%C0D - Chemical Oxygen Demand
%#TOC - Total Organic Carbon

Flow from nitrator 15,200 gpd at 24 hour full capacity w/one line.

%13,000 gpd for clean-up, not included in sampling analysis

It is expected that clean-up water will not contain appreciable wastes.

98




TAELE VII-3 Sample Analysis of NG Process Wastewater
© from Emlsifier Transfer Operations'

From the N/G being removed from storehouse (emulsifier)

NG Store Houses

a. qunificant Components

Nitroglycerin
Dinitrogliycerin
Sodium Carbonate
Nitrates

Lead

b. Sample Analysis

Min. Avg Max.:

pH 10.2 0.5 11.3
BOD (mg/1) 2.4 3.2 b1
oD (mg/1) 460 912 1,456
- TOC (mg/1) | 200 477 630
Nitrates (mg/1) 270 w77 665
sulfates (mg/1) 20 130 179
Alkalinity (mg/1 Cac0,) 7,500 11,400 18,000
Spec. Cond. (4mhos/cm) 1,280 5,340 8,100
Susp. Solids (mg/1) 3.3 11.3 22.1
Dissolved Solids (mg/1) 2,952 13,905 30,848
Total Solids. (mg/1) - 2,955 13,916 ‘ 30,870
Color (units) 200 477 630
Nitroglycerin (mg/1) ‘ 83 266 ‘ L9o
Dinitroglycerin (mg/1) 41 v 130 248

Lead (mg/1) 0.2 0.8 2.4

Avg. Flow = 14,800 gpd, 24 Hour @ full capacity.

99




TAELE VII-4 Raw Waste ILoad for the Continucus
NG Process Excluding Wash Water
for Plant 43

Continuous N/G Manufacturing (Biazzi Process)

Production Flow
KKg/day KKL/day L/KKg
‘(1000 1b/day) (mgd) (gal/1000 1b)
24,9 (1) 1L 4,560
(55.0) (.03) (545)
Nitrator Store Housea
flow .0152 mgd flow ,0148 mgd 1b pollutant
Conc. mg/1 1b/Day Conc. mg/1 1b/Day 1b/Day 1000 1b. prod.
BOD L,5 .570 3.2 .395 .965 0.175
coo 1,228 156 912 ‘ 113 ’ 269 4.89
TOC 230 29.2 L77 58.9 88.1 ' 1.60
Nitrates 13,280 1,680 L77 58.9 1740. 31.6
Sulfates 1,416 180 130 16.0 196 3.56
Total Alk. 12,700 1,610 11,400 1,410 3,020 5L.9
SS 23 2.92 11.3 1.39 4,31 0.078
DS 81,626 10,300 13,905 1,720 12,000 218
Lead 1.0 .127 .8 .0987 .226 0.0041

(I)At full production 55,000 1b/day of N/G - 1975 level was only 15% of this.

100




TARLE VII-5 Camparison of NG Batch Process
vs NG Continucus Process Raw

Waste Loads

Plant 43 Plant 49 Ratio Plant 50. Ratio

Continous Batch Cont/Batch y Batch Cont/Batch ,
BOD 0.175 163 1.07 - -
coD 4,89 4,88 1.0 3.14 | 1.56
TOC 1.69 1.05 1.52 1.64 © .98
Nitrate 31.6 23.0 1.37 6.12 5.16
Sulfate 3.56 L6 .4 .077 2.10 1.69
Total Alk. 54.9 . 57.8 .950 38.2 1.544
SS .078 .002 39.0 .026 3.0
DS 218, 25.2 8.65 90.3 2.4
Lead .00k41 .0036 1.1 -- --

101




TABLE VII-6 Comparison of Continucus NG
Process Effluent Loading to
Range of Loadings for Explosives

Subcategory A ¢
S
, Fall in
Ranges (1) 1b/1000 1b Cont, 1b/1000 1b Range?
BOD 6.35 - .085 .0175 ~ No (Low)
cop 10.6 - .300 1,89 0K
TSS 10.7 - .054 .078 ' oK
TOC L,13 - .24 1.60 oK
Noj | 9.0 - .31 ' 31.6 "No (High)
S0 116, - .28 : 3.56 oK

(1)From Table VE-2 (Subcategory A)

102




(combihed with reverse osmoSis to reuse sulfuric acid), and
calcination (precipitation with lime then heating to recover
sulfuric acid and lime). ‘ '

Reverse osmosis has been investigated at the pilot level, in
combination with nitrate removal. High sulfate removal
efficiences (99 percent or Letter) are reported even at
acidic pH. However, memkrane hydrolysis at low pH greatly
decreases useful membrane life. - In +the absence of more
resistant membranes, neutralization would likely be required
for the reverse osmosis feed stream. This may result in
precipitation and fouling of the memtranes by solids.

The most technically feasible method of sulfate treatment
appears to be calcination. However, the solutility of.
calcium sulfate is high and 1lime treatment may not be
feasible for more stringent effluent requirements. The use
of barium to precipitate sulfate has been suggested in the
literature, but cost and the possibility of exceeding ef-
fluent barium levels appear to be major disadvantages. The
economic and technical difficulties associated with
treatment for pollutants such as sulfate have led to several
applications for waste disposal by 1land irrigation in
explosives manufacturing. One such plant that goes through
biological activated sludge, lagooning, and spray irrigation
is currently achieving 95 percent removal of sulfates.

Trace Quantities of Explosives

Unique pollutants. such as NG, TNT, and RDX are hazardous and
toxic.

Nitroglycerin (NG)

Treatment technology universally used for NG washwaters is
catch tanks. The catch tanks make it possible to recover by
sedimentation any NG that comes out of solution. However,
this leaves the supernatant waters at their saturation point
upon discharge. At room temperature, 20°C, the solubility
of NG is recorded as 1,800 mg/1l. {Table VII-1.) Therefore,
during warm summer weather without further treatment, NG
wastewater could pose a safety rproblem, especially if
discharged into a cool mountain stream. If cooling water is
available, the cooling of NG prior +to discharge could
recover additional product and decrease the waste load
significantly. For a detailed comparison of process
wastewater pollutants from batch and continuous NG
operations zrefer +to Tables Vvii-2, VII-3, VII-4, VII-S5 and
VII-6.

103




Additional technology for the treatment of wastes high in
nitroglycerin is only in the experimental stage. NG wastes
containing 900 to 2,100 mg/l have been shown to be amenable
to activated sludge treatment. In one study, Koziorowski
and Kucharski report consistent success in treatment of
influent wastes containing 400 to 500 mg/l of NG at a
detention time of 16 hours. NG can also be destroyed by
quicklime. Lime (up to 200 mg/l) was added +to the
wastewater and allowed to react for three days; +he result
was a non-explosive sludge, bkut the effluent was highly
alkaline. The Army has conducted experiments on the treata-
kility of NG by biological, physical/chemical, and
ozonization methods. With wastewater containing
concentrations of NG and DNG “(dinitroglycerin) .of_ 1,500 mg/1
and 850 mg/l, respectively, the results show that NG can be
treated biologically and chemically, although with varying
degrees of success. NG waste should be handled biologically
together with other plant waste.

TNT

TNT has been shown to interfere with biochemical oxygen
demand, and produces an 1inhibiting or toxic effect.
Biological treatment of wastes high in TNT and DNT (red and
pink water) was performed by the Navy (1972). Reduction has
been successful only in the labcratory using specific
cultures and nutrients. At Crane Naval Ammunition Center,
treatability studies using activated sludge proved
unsuccessful. Numerous other treatability studies at Crane
Naval Ammunition Center included activated carbon, aerated
lagoen, +trickling filtration, and physical/ chemical
mechanisms. Of these, activated carbon adsorption process
was recommended. Spent carbon from the adsorption column
cannot be regenerated at the present +time and must be
incinerated or landfilled. The reason is that in the
regeneration step the adsorbed TNT detonates, reducing the
active sites on the carbon molecules.

The Army has reached a similar conclusion regarding TNT. In
tests of reverse osmosis, ozonization, and activated carkon,
only the latter proved effective, reducing initial
concentrations of TNT in the range of 100 mg/1 down to 0.05
mg/l. The Army recommended development work in the
regeneration of carbon, but it is uneconomical at present.
A promising method involves dissolving the TNT in +toluene
then crystallizing it by a drop in temperature and
filtration to separate the carbkon.

If regeneration of carbon cannot be achieved, the
incineration of the spent carbon is necessary. However,

104




incineration, though inactivating TNT and its derivatives,
rroduces a waste high in sulfates (from the sellite
purification process resulting in red and pink water). This
ash causes a major solid waste disposal problem. In
addition, 1leachate from its storage can cause ground water
contamination. - ‘Reclamation of this ash is being
investigated by +the Army. A fluid-bed reduction system is
being tested presently with the focus of regenerating
sellite. ‘

RDX and HMX

The present removal of RDX and HMX from wastewaters by catch
basins has only partially alleviated the problem. The Army
is investigating the following treatment methods at Holston
AAP: reverse osmosis, activated carbon adsorption, polymeric
column adsorption, and biological treatment. Since these
treatment techniques are still being studied, a definite
statement as to their success cannot be drawn. However, one
conclusion can be drawn: biological treatment is feasible-
and will break down as much as 99 percent of the explosives
present. : _

End-of-pipe Treatment

Due to +the current industrial practices of failure to use
available effective treatment in all but exceptional cases
in explosives manufacturing, treatment systems will be
proposed for all subcategories based on the preceding
discussion of laboratory studies, pilot plant
investigations, demonstrated projects, facilities designed,
facilities under construction, and facilities in operation.

Treatment systems were developed for the explosives
industrial sukcategories for the folliowing levels of
treatment technology: '

1. Best Practicable control Technology Currently
Available (BPCTCA).
2. Best Availakle Technology Economically
Achievable (BATEA).
3. Best Available Demonstrated Control
Technology BADCT). ’ :

The treatment systems presented for each level of technology
are not the ‘only systems that are capable of meeting the
effluent limitations prescribed. The objective of this
section is not +to prescribe but to suggest feasible
treatment systems that will satisfy the effluent limitations
and guidelines developed in this rerort. )

105




BPCTCA Treatment System

Of the six plants visited during the survey, only one
operated a treatment' system other than neutralization and
sedimentation. This is felt to be a result of many factors
such. as lack of technology on how to treat the explosive
waste, a changing industry profile such as +the advent of
ammonium nitrate compounds ' replacing dynamite and klack
powder, a variakle operation as a result of war or  peace
time product demand but primarily on the fact that there
were no requlations before 1972 requiring effluent
limitation. Effluent treatment cost money to implement. As
a result of these and other factors, the average existing
treatment systems are inadequate to meet safe effluent
standards. Therefore, the 1levels of treatment for BPCTCA
for sukcategories A, B and D will be based on the per-
formance of this existing activated sludge plant.
Laboratory and pilot plant investigations summarized in
Table VII-1 will be used +to verify these 1levels of
treatment. In the case of subcategory C, the 1level of
treatment is based on technology transfer from the
performance on waste waters with expected similar
characteristics. Two distinctly different tyres of waste
waters were encountered in this subcategory. From the
production of NCN and ANFO, where fuel oil is utilized, the
waste waters were characterized as high in o0il and grease
and low in suspended solids. In contrast from other load,
assemble and pack operations, the waste waters contained
high suspended solids but low oil and grease content. The
level of treatment for BPCTCA will be based on an extended
aeration packaged plant which includes screening, biological
treatment, clarification with skimming and chlorination.

The results of nine months of data for this activated sludge
treatment system is shown in the summary tabulation below.
This treatment system was designed for a propellant waste
having typical waste characteristics as indicated in Section
V. The BPCTCA treatment level indicated below includes the
survey data as well as historical data.

BPCTCA Treatment Level For Subcategories A, B and D

Percent Reduction

Parameter of RWL
BODS 931
COD : 721
TOC 902
TSsS 882,3

106




1 Based on historical data

‘Based on 24-hour composites from survey.

3 Except the average of daily values for 30 consecutive days
shall not exceed 50 mg/1 and the maximum for any one day
is 150 mg/1.

]

The BPCTCA treatment level for subcategory C was selected as
below.

Effluent leltatlons
Average of Daily Values

for 30 Consecutive Days - Maximum for
Shall Not Exceed : k , Any One Day
Parametexr ma/L - Parameter . . mg/L
TSS " 501 - TSS 1501
Oil and Grease 202 : 0il and Grease 602

1 Based on technology transfer from the fertilizer manu-
[...]
a unit process basis (e.g., equalization, neutralization,
etc.) and were used in the form of cost curves for all the
proposed treatment systems. The particular cost curves used
in the treatment models for explosives manufacturing are
shown later in this section under paragraphs titled BPCTCA
cost model and BATEA cost model. The following - percentage
figures were added on to the total unit process costs to
develop the total capital cost reguirements for all
subcategories except subcategory ¢, which utilized a
packaged treatment model for BPCTCA and BADCT:

Percent of Unit Process

Item Capital Cost
Electrical 14
Piping ‘ 20
Instrumentation . 8
Site Work 6
Engineering Design and Construction

Surveillance Fees 15
Construction Contingency 15

Iand costs were computed independently and added diredtly to
the total capital costs.

Annual costs were computed using the following cost basis:

Item Cost Allocation
Capital Recovery ,
plus Return 10 yrs at 10 percent
Cperations and Includes labor and supervision,
Maintenance chemicals, sludge hauling and dis-

posal, insurance and taxes (computed
at 2 percent of the capital cost),
and maintenance (computed at 4 per-
cent of the capital cost).

Energy and Power Based on $0.02/kw hr for electrical

112




power and 17¢/gal for grade 11

furnace oil.

The 10-year period used for capital recovery is

is rpresently acceptable under
Service regqulations

control equipment.

The following is

discussion of +the possible

that which

current Internal Revenue

pertaining to

industrial pollution

a qualitative as well as a quantitative
effects

that wvariations in

treatment technology or design criteria could have on the

total capital costs and annual costs.

Technology or Design Criteria

1. Use aerated lagoons and
sludge de-watering lagoons
in place of the proposed
treatment system.

2. Use earthen basins with

a plastic liner in place
of reinforced concrete con-
struction, and floating
aerators with permanent-
access walkways.

Place all treatment tankage
above grade to minimize
excavation, especially if

a pumping station is re-
quired in any case. Use
all-steel tankage to
minimize capital cost.

Minimize flows and maximize
concentrations through ex-
tensive in-plant recovery and
water conservation, so that
other treatment technologies,
€.9., incineration, may be
economically competitive.

Capital
Cost Differential

The cost reduction ﬁ
could be 20 to 40 per-
cent of the proposed
figures.

cost reduction could
be 20 to 30 percent
of the total cost.

Cost savings would
depend on the in-
dividual situation.

Cost differential would
depend on a number of
items, e.g., age of
rlant, accessibility
to0 process piping,
local air pollution
standards, etc.

All cost data were computed in terms of August 1972 dollars,
which corresponds to an Engineering News Records index (ENR)

value of 1780. Current

treatment

113

capital
model for BPCTCA and BADCT for subcategory C have

cost of the packaged




been reduced from an ENR index value of 2276 for 1975 back
to a wvalue of 1780 for 1972 in order to keep a consistent
cost basis for all sukcategories. .

Explosives Manufacturing

This section provides quantitative cost information relative
to assessing the economic impact of the proposed effluent
limitations on explosives manufacturing.

In order +to evaluate the economic 1mpact on a uniform
treatment basis, end-of-pipe treatment models were proposed
based on design criteria that provide the desired level of
treatment. A summary of the treatment models follow:

End—of-glge
Technoloqy Level Treatment Model
BPCTCA for subcat- Equalization, Neutralization,
egories A, B and D and Activated Sludge
BPCTCA for subcat- Extended Aeration Packaged
egory C Plant with Screening,
Clarification, Skimming and
Chlorination
BADCT for subcat- Equalization, Neutralization,
egories A, B and D Activated Sludge and
Filtration
BADCT for subcat- Extended Aeration Packaged
egory C Plant with Screening,

Clarification, Skimming and
Chlorination plus
Package Dual-Media Filtration

BATEA for subcat- Equalization, Neutralization,

egories A, B and D Activated Sludge, Filtration
and Carbon Adsorption

BATEA for subcat- Extended Aeration Packaged

egory C Plant with Screening,

Clarification, Skimming and
Chlorination plus

Package Dual-Media Filtra-

tion, Chemical Coagulation,
and Carbon Adsorption.

The treatment technology shown above is intended +to attain
the effluent Iimitations and guidelines proposed.

114




Individual plants may attain effluent limitations guidelines
through in-plant controls or by different end-of-pipe
treatment than is shown.  The decision is left up to the
manufacturer to determine which is the most cost-effective.

BPCTCA Cost Models

To evaluate the economic effects of BPCTCA on explosives
manufacturing, BPCTCA treatment models were developed. The
treatment model is described in Table VIII-1. As shown in
Figure VIII-1, there are two parallel treatment trains in
the proposed system for subcategories A, B and D. This is
to ensure operating flexibility and reliability. As shown
in Figure VIII-1a, sukcategory C has a single train
treatment system, except for duplicate pumps. Treatment
systems involving very low flow may not be able to use this
rarallel mode.

The following is a brief discussion of the +treatment
technology available and the rationale for the selection of
+he unit processes 1ncluded in the described BPCTCA
treatment system. : ,

The topography of a particular plant site will dictate the
type of pumping equipment required. Equalization facilities
are provided for. subcategories 2, B and D in order to
minimize short interval (e.g., hourly) fluctuations in the
hydraulic 1loading +to the <treatment plant and to absorb
organic sludge loads from reactor cleanouts and accidental
spills and minimize the usage of neutralization chemicals.
Equalization will provide continuous (seven days per week)
operation of the wastewater treatment facilities even though
the manufacturing facilities operate only five days a week.
In the case of  subcategory c, separate equalization
facilities will not be required because of the small flow.

Since many of the explosives waste streams have extreme
values of pH, neutralization is necessary. Alkaline
neutralization is provided in the model system for
subcategories A, B and D in the form of hydrated 1lime
storage and feed facilities.

In the case of subcategorles A, B and D, an activated sludge
process was selected for the biological treatment portion of
the system; however, for plants located in areas with
available land space, aerated lagoons with clarification
could provide a viable treatment alternative. For the
purpose of cost estimates, activated sludge was selected.
For subcategory C, an extended aeration packaged system was:
selected.

115




Table VIII-1

BPCTCA Treatment System Design Summary
Explosives Indusry

1. Subcategory A, B and D

Equalization

For plants with less than 24 hour/day and 7 day/week production,
a minimum holding time of 1.5 days is provided with continuous
discharge from the equalization basin over 24 hours.

For plants with less than 24 hour/day and 5 days/week production,
two day equalization is provided. Discharge from the basin will
be continuous over the seven days. For plants with 24 hour/day
and 7 day/week batch production, one day holding capacity is pro-
vided. For continuous processes (24 hours/day, 7 days/week) no
equalization is required except under special cases.

Protective liners are provided, based on the following criteria:

Influent pH Type of Liner Required
Greater than 6 No Lining

Between 4.0 and 6.0 Epoxy Coating :
Between 2.0 and 4.0 Rubber or Polypropylene .

Below 2.0 Acid Brick Lining

Neutralization .

The size of the two-stage neutralization basin is based on an average
detention time of 10 minutes. Lime and acid handling facilities are
sized according to acidity/alkalinity data collected during the sur-
vey. Bulk lime-storage facilities (20 tons) or bag storage is pro-
vided, depending on plant size. Sulfuric acid storage is either

by 55~-gallon drums or in carbon-steel tanks. Lime or acid addition
is controlled by two pH probes, one in each basin. The lime slurry
is added to the neutralization basin from a volumetric feeder. Acid
is supplied by positive displacement metering pumps.

Primary Flocculation Clarifie}s

Primary flocculator clarifiers with surface areas less than 1,000
square feet are rectangular units with a length-to-width ratio of

1 to k. The side water depth varies from 6 to 8 feet and the over-
flow rate varies between 600 and 800 gpd/sq ft depending on plant
size. Clarifiers with surface areas greater than 1,000 square feet
are circular units. The side water depth varies from 7 to 13 feet
and the overflow rate varies between 600 and 800 gpd/sq ft, de-
pending on plant size. Polymer addition facilities are provided.

116




Table VIII ~1
(continued)

Nutrient Addition

Facilities are provided for the addition of phosphoric acid to the
biological system to maintain the ratio of BOD:N:P at 100:5:1.

Aeration Basin/Aerated Lagoons

The size of the aeration basins is based on historical treatability

data collected during the survey. Mechanical surface aerators are
provided. ’

The necessary design criteria for the aeration basins are:

Oxygen Utilization: Energy 0.8 1bs 0,/1b BOD removed
Oxygen Utilization: Endogenous 6 ]bs'ozlﬁr/1,000 1bs MLVSS
K : , 4

‘ - .0.75
Py , ' 0.90 | .
Oxygen transfer 3.5 lgs 0,/hr/shaft HP at
' - 20°C and zero D.0. in
tap water '
Motor Efficiency , 85 percent
Minimum Basin D.O. 2 mg/L

Oxygen is monitored in the basins using D.0. probes.

Secondary Flocculator Clarifiers

The design basis for secondary flocculator clarifiers is the same
as discussed previously for primary flocculator-clarifiers except
for overflow rate. Secondary flocculator clarifiers are designed

for an overflow rate of 600 gpd/sq ft. Feed facilities for anionic
polymer addition are provided. ' :

Sludge Thickener

The thickener provided was designed on the basis 6f,a solids load-
ing of 6 1bs/sq ft/day. '

Aerobic Digester

The size of the aerobic digester was based on a hydraulic detention
time of 20 days. The size of the aerator-mixers was based on an
oxygen requirement of 1.6 1bs 0_/1b VSS destroyed and a mixing re-
quirement of 165 HP/mg of diges%er volume. '

Final Sludge Disposal

For small blants sludge is disposed of at a sanitary landfill.
Sludge incineration facilities are provided for larger plants.

117




L4

Table VIII - 1 (Continued)
- BPCTCA Treatment

2, Subcategory C

General

Subcategory C generally 1ncludes two types of plants
combined operation plants and stand alone mix plants.
A combined operations plant is one located at the
same site as the explosive manufacturing facilities,
and the wastewater from this type of plant could

be treated at the waste treatment plant for the
manufacturing fac111t1es.

For the stand alone mix plant separate waste treat-~
ment facilities will be required. This cost model
is developed for that type of plant.

Extented Aeration Package Plant

The stand alone mix plant wastewaters are characte-
rized as containing either high oil content (ANFO and
NCN production) or high suspended solids content or
both. The flow is small or intermittent therefore
an extended aeration package plant which includes
screening, biological treatment, clarification with
skimming and chlorination has been selected. The
sludge from the unit will be disposed at a certified
landfill capable of handling such wastes.

118




Table VIII-2

BATEA and BADCT Treatment System
Design Summary

Explosives Industry

Dual Media Filtration

Filters were sized using the criteria of 3 gpm/sq ft. Backwash
rates used were 20 gpm/sq ft for 10 minute duration. In case
of subcategory C chemical coagulation facility is included.

Carbon Adsorption

The unit is designed as a downflow fixed bed. Pretreatment for
removal of suspended solids is provided so as to thwart clogging
of the carbon column. Carbon contact time was set at 30 minutes.
Hydraulic loading rates used were 4 gpm/sq ft. The spent carbon
to be regenerated was calculated on a 0.5 1b of COD/1b carbon.

The regeneration furnace itself was designed for 2.5 1bs/sq
ft/hr.

119



The sludge handling scheme for subcategories A, B and D is
shown in Figure VIII-1l. The aerobic digester will produce a
nonputrescible sludge which can be thickened and stored
before being trucked to a certified landfill. For
subcategory C, as the sludge quantity will be small, it will
be trucked to a certified landfill.

It should be noted that the activated sludge process cost
model cannot be justified for the dilute waste streams of
subcategory C. However, since some load, assemble and pack
operations are part of larger plant operations which include
manufacturing activities in the other subcategories,
activated sludge remains a viable technology for the
combined wastes and the incremental cost for subcategory C
becomes minimal in this case.

BATEA Cost Model

For the purpose of the economic evaluation of BATEA, it was
necessary to formulate a BATEA waste treatment model (Table
VIII-2). The model, composed of dual-media filters and
activated carbon adsorption, is added on to the BPCTCA
treatment system for subcategories A, B and D. The model
for subcategory C consists of chemical coagulation and
filtration added to the BPCTCA extended aeration packaged
treatment system. '

Dual-media filtration is intended to remove the suspended
solids to avoid clogging of the activated carbon column.
The down~£flow fixed bed system was  selected. Such
regeneration of activated carbon has been a problem in TNT
waste streams, however, these wastes will be part of a
combined waste stream at an explosive plant and it is
expected that activated carbon can be used with the combined
wastes. Such development should be done by each plant to
assure the most economical situations to achieve the
necessarxy level of in-plant controls and end-of-pipe
technology for pollution control. End-of-pipe technology is
capable of attaining the recommended effluent limitations,
guidelines and new source performdnce standards. To date,
no studies have shown it to be a problem in composite waste
streams. :

BADCT Cost Model

For the purpose of the economic evaluation of BADCT, a cost
model (Table VIII-2) was formulated consisting of dual-media
filtration added to the BPCTCA treatment system for
subcategories A, B and D. A packaged dual-média filtration

120




, - IDVYOLS
NISVE NOILSIDIG SINN UBISNVHLIOANTE o 30V oL
% 390n1S J1OHIV
THANY T > m o )
IVANYIN W
T0HINOD 3
¥321vI0L 1
HIIWYS §
) 3 4340934 ¥
SYNVL NOILYHIY OL Hd 4
13A37 QInoIT 11
HoLVIaNI |
SdWNd NUNLIY 39aNTS MOTd 4
WevlY v
5 - 390N1S §$39X3
ba an3o3
E . ANVL ANVL
YYD 4 Nouwvznivuinan  nouvznvnoa
- INVL NOILYHIY AUV - NOILVLS ONIdNd
H3118Y1D < T Tam .
TYNIA D ¥04¥IN09014 ﬁ L3M
I YILYMILSYM
) S IVIHLSNONI
M‘ m
H
SNYL 3IIEY1D ] g =
NOILYH3V OL AUVIING —
YYD
1N3NM43 JVNIE 1 pa—1 worvinoaots . D
nl_L_ NNVL NOILLYHAY -
alo < ANVL

ADVHOLS
A”YMTS

\r
&

X ) [
Y
SHNVL NOILYHIV OL . ! »] soasAnoD
: MU0
_r_\ I _ >a ANVL GOV ) * ﬁu
o m * SIHOHJSOHd '
’ N . t
< : ¥3g3sd
i ONv 39VHOLS
"r AN NING

d pue ‘g ‘v S3140931LvIans

T3QOW LNIWLVIYL JISVM VD149
AHLSNANI SIAISOTdX3
13dOW LSO
L- A 34NDId




abarydsiQ Loavd

dung abaeyosiqg

TELILETR)

pag Ja3LLd \\““mwmwn\

¥OoL0dd

BuLpLoy
abpn|s

!

Jaquiey?y
¢l d

[H

NETRINLIR)

>
Jusuzead ]
uoLyeaay
popua}X3

.

9 Ai0b33e2qns ‘jusiijead] a3sef
404 |3pol 30 Loavd pue y¥)1ddd

el -IITA a4nbid




"P3Jinbau aq few uotje|nbeos

MNVL
15VYHOLS YIJSNVHL Ledtuayd 9 ?omwuwo%m 404
NOgYVD . *930u3004
NIDHIA
% Sdwnd
HSYM ¥ovg SH3LTId
YINVL HON3NO _ V13w vna

123

SdWNd 4334
\ NWN102 __mm
[rvommono93 ai] NWNT0D vk I8
30YNUNI NOgHVY Ale@GJ A
NOILVH3INIO3Y a3s @: o

a3sind _ T1am
13N 431
IN3NT1343 INVd

YNVL ONIGTOH | -
43a334 M3UDS ‘ YILVMHILTIE . = IN3IWLV3YL
1v2i901019
JNVL 3OVHOLS ANd
IN3N13443 INV1d

JMNVL ONIQTOH

H3IMO018 HIv : ANV 0334